
HUAFENGDONGLI

4102 DIESEL ENGINE PARTS Cl\TALOG

Shandong Weichai Huafeng Power Co. ,Ltd



$$-~JJ JIii! 495 *~Jj~rmmB31t@Jf41i1f~,EJTlk~f= r*m-i9:
ito i~f=~~~~#~,m:$liI1M,f&:ttM!ifflfF~11Lm'\~r:t!m£ll'\Ifj

m~'\~mu~1JoIm~'\~~1-fFilm~~fml£~~iJ0 4102 ~jtl~1£

495 *jtl£iiilil:~li1t~itl!~Jtt~~r:~0 i~m~DC-(4{~JjJzJtJE., !lf~

1Jifo

19jJiffflft1t}fJ ,!11~,1*~~rmmltliTWJ~ftJ:,~~ff]~1:.r:mlt

~*fr93::~m~~A{4102 *jtl~rmm~{tJ:OOJlft>0 00 11ftrft~ llID~~

19~~ft{J~{lf, 1f1~t5%a<Jtf%EB~{lf1£w~~ ,,~~.L ~ 0011ftrft llID tfj Et9

:f1f11%%EB~{4 f§ JITo ~ iT~we{lJ: EB ffl? ,PI*00 11ft~ tl!{~ ff{J ~{tJ:1~

%'\~f* '\~~**rtiJ ~Jm~mf~mfff5rl~LlJ*~~$$~iJ~~0~ kAbt

~~#}fFrIb~*WJ*o

$$1;JJjJ AA! 4102 ~~tl~rlbm1£/FlfJfl!1Jtt,\~r@j ,fZ9llt, 0011ftrftil~

ffJ~{4~pJ~~Ej~!fmm~ teA, ifffflP1£1tmBtr.±~0

*OOfffrct=1 r*3!ItI '\11l7i~ '\ f/J\1~#IJ'\~lffit~~~, '*~.J£o

~ Btr8]1tiIE'\7j(ffJf~, OOM9=t*~f!t*~~ ~z!1t, ~iffj**
~1rtiSfl1~iE 0

PREFACE

Huafengdongli 495 diesel engine is designed by na - tional scientific re­

search institutes and the manufacture. The various versions of the products

possess good adaptability in application to tractors, generating sets, engi­

neering machinery, side - line agricultural product processing and irrigation

stations. 4102 series diesel engines are strengthen the impraement design in

495 series diesel engines fonndations the ne,,, prodnct The fittings of the

products are ample for supply and easy to rna - intain.

For convenience of the users to operate, maintain, repair the rna ­

chine or order the fittings needed, we compile a large quantity of the main

products in the Series 4102 Diesel Engine Parts Cata -log. This bood

only gives the parts of typical cases. The function and construction of the

parts in ordinal number with ( ) mark are similar in the catalog. The us­

ers who want to order the fittings can contact the nearest Agricultural Ma­

chinery Suppling Department, ShanDong Wei Chai Hua Feng Power CO. ,

LTD. or its co - operation Manufactures according to the parts nUlnber,

name and specifacation on the chart of the hood.

Huafengdongli 4102 diesel engine 'viII be modified from time to time.

Therefore it is possible that the engine supplied may be slightly different

from that given in this catalog.

The catalog is ~ritten by Yu Cai - hong, Wei Yun - feng ,Sun Chuan

- hai Zhao Rui - an ,approved by Chen Ling.

Compilers

2006.1



13 ~
CONTENTS

---'\m{*i~\M( 00 IJ!l2)
CYLINDER BLOCK .A.SSEMBLY (FIG. 1,FIG. 2) 1

mf*ig\~( 00 1,00 2)~{4=*

CYLINDER BLOCK ASSEMBLY (FIG. 1,FIG. 2) TABLE H •••• 3

=,8~$dL~\JJX:( rn 3)
CAMSHAIT ASSEl\IBLY (FIG. 3) · 9

8~~Jj\~( 00 3) 5t{4:~

CAMSHAFf ASSEMBLY (FIG. 3) 1'A.BLE u ••••••••••• H 10

-=, ~ffiI~itI1\Jft ( 00 4 )

CYLII'IDER HE.AD ASSEMBLY (FIG. 4 ') H..................... 11

'=\ ffiI~i\1t)~ ( 00 4 ) 5t{Lf:*
CYLINDER HEAD ASSEMBLY (FIG.4) ~fABLE u. 12

[g,m~~ffig\JJX:( 00 5)

PISTON AND CONNECTING ROD ASSEMBLY (FIG.5) .ow 17

m~J1tfib1',~( 00 5)~{tJ:~

PISTON AND CONNEC1~ING ROD ASSEMBLY (FIG. 5) TABLE ···18

1i'\au~irlS~i~\JJX:(00 6)

CRANKSH_AIT 1>\1~D FLYWHEEL ASSEI\iBLY~ (FIG. 6) 19

ffij~~t~ig.h~( 00 6)~{~~
CRAl'~KSHAFvr }\ND FL~fWHEEL ASSE!vlBLY (FIG. 6) TABLE ...

.............................................................................. 20

7\,~*P*~i~'JJX:(00 7,00 8)
COOLING SYSTEM l\SSEMBLY (FIG. 7 ,FIG. 8) 21

~*P*~ig\JJX:( 00 7-J~ 8)5t{4~

COOliNG SYSTEM ASSEMBLY (FIG. 7 ,FIG. 8) TABLE 23

-t'\:itt~*~i~'JtZ( 00 9)
AIR INTAKE SYSTEM ASSEMBLY (FIG. 9) 25

Jtt~*~i~\JJX:( 00 9)~{Lt~
AIR INTAKE SYSTEM ASSEMBLY (FIG. 9) TABLE 26

!\'\t1~~*~ig,JJX:(~ 10)
EXHAUST SYSTEM ASSEMBLY (FIG. 10) 28

1=1~~~~ig'JJX:( 00 10)~{4=~

EXHAUST SYSTEM ASSEMBLY (FIG. 10) TABLE 29

JL,WJm*~J~t,~( 00 11,00 12)

LLTBRICA.TING OIL SYSIDI ASSEMBLY (F1G.ll~FIG.12) 30

i1f1m*~i~\JJX:( 00 11 ,00 I2)~{4~

LUBRIC_ATING OIL SYSTEM ASSEMBLY (FIG. lI~FIG.I2) TA-
BLE 32

+- ,mrlB*if~{4=( 00 13)
()IL PUl\fP SUB - ASSEMBLY (FIG. 13) 34

mM*~{4( 00 13) ~14=*
OIL PUMP SUB - ASSEMBLY (FIG. 13) TABLE 35



+-,,~raL*~J~,~,,~M*J~,~,,~rmfSJ~'~( 00 14)

FUEL SYSTEM ASSEMBLY "FUEL INJECTION PUMP ASSEMBLY"

FUEL INJEC - TOR ASSEMBlY (FIG. 14 ) 37

~1ar*~J~,~,,~rm*J~,~,,~MfSJ~'~( 00 14)~{4~

FUEL SYSTEM ASSEMBLY "FUEL INJECTION PUMP ASSEMBLY"

FUEL INJEC - TOR ASSEMBlY (FIG. 14) TABLE 38

+=,~'=\:ffi~mJ~'~( 00 15)

AIR COMPRESSOR ASSEMBLY (FIG. 15) 41

~'=\:ff~mJ~,~ ( rn 15) ~{Lf:~

AIR COMPRESSOR ASSEMBLY (FIG. 15) TABLE ···············42

+-=,It!~*~ig'~( I ) (00 16)

ELECTRICAL SYSTEM ASSEMBLY ( I ) (FIG. 16) 43

~B*~J~'~( I ) (00 l6)~{4~

ElECTRICAL SYSTEM ASSEMBLY ( I ) (FIG. 16) TABLE ... 44

+[lY"Jt!~*~Jg,~( II) (00 17)

ELECTRIC~t\L SYSTEM ASSEMBLY( II ) ( FIG. 17) 45

~B*~i~'~( II) (00 l7)~{Lf:~

ELECTRICAL SYSTEM ASSEMBLY( II) (FIG. 17) 46

+1i,~irB;/JiJ~tfj~1iJ~,~( 00 18)

CLUTCH AND POWER TAKE - OFF ASSEMBLY

(FIG. 18) ············48

~irB~jJ41ftrte~~/g,~(00 18)~{4*

CLUTCH AND POWER TAKE - OFF ASSEMBLY

(FIG.18)TABLE ···················································49

+7\,,~~J~,~(00 19)

BASE FRAME ASSEMBLY (FIG. 19) 52

~~/~'~( 00 19)~{lf~

BASE FRAME ASSEMBLY (FIG. 19) TABLE 53

+-t ,~ffi~.&~fJm*~1t)~,~( 00 20)

TURBOCHARGER AND ITS LUBRICATING OIL SYSTEM AS-

SEMBLY (FIG. 20) 55

~ff~l{(~fJm*m,g,m( 00 20)4t{tt~

TURBOCHARGER AND ITS LUBRICATING OIL SYSTEM AS-

SEMBLY (FIG. 20) TABLE 56

+J\."HlA i~~~ffi~~{4(III 21 )

HlA TURBOCHARGER SUB - ASSEMBLY ( FIG. 21) 59

HlA i~~~ff~~{lf:(1I12l)~{lf*

Hl.A TURBOCHARGER SUB - ASSEMBLY( FIG. 21) TABLE

..................................................................... 60



.".
94

13

FIG. 1

76

67

· 1 ·



· 2·

93

107

00 2 m1*Jg,~

FIG. 2 CYUNDER BLOCK .A.SSEMBLY



*JLf*,~\JiX: ( IIJ 1, IIJ 2 )*i*~
CYUNDER BLOCK ASSEMBLY (FIG. 1,FIG. 2) TABLE

~ rm m m! % 4102 K4102D K4102ZD -1 K4102P K4102GlModel

f~% ~1ttft% ~ 1tt ~ f$ 4IJ ~
~ itI=l

Item Part No. Description Q'ty per set

1 495 -01001 (A) ~mrm_fi Stud 116, cylinder head 18 18 18 18 18

2 495 -01003(A) ~ffiIifd_fi Stud, cylinder head 4 4 4 4 4

3 K4100 -01002 ~ffiI~fltJt Gasket, cylinder head 1 1 1 1 1

4 ZH4102A -01001 ~ffiI~ Cylinder liner 4 4 4 4 4

5 495 -01006 J:PrB]±~*..tJG Middle upper main bearing 3 3 3 3 3

6 495 -01007 c:p rBJ 1:liB~p: PC Middle lower main bearing 3 3 3 3 3

7 I 495 -01008 Jrum±$*l:11 Front & rear upper 2 2 2 2 2

I main bearing

8 1495 -01009 IWJJ§i.1:~jJ(~PC Front & rear upper '" 2 2 2 2
main bearing

~

9 495 -01010 Illb~lllHtJt Thrust ring, crankshaft 2 2 2 2 2
I

I I10 1495 -OlO12(b) rm~mJt Gasket, oil sump 1 1 1 1 1

11 . 495 -OlOI3W ~$B~r%mJ:t Gasket, flywheel housing 1 1 1 1 1

12 495 -01015W &~~1tmJt Gasket, gear case 1 1 1 1 1

13 495 -OlOI6(b) &~~ Gear case 1 1 1 1 1

14 495 - 01017 1&~~mJt Gasket, gear case 1 1 1 1 1

1~ 495 - OlO18W ~$B~~t& Gear case cover 1 1 1 1 1

16 495 -01019 110 iltn=lmJt Gasket, oil filter bracket 1 1 1 1 1

· 3 ·



~ i1B m ?JM % 4102 K4102D K4102ZD -1 K4102P 'K4102GlModel

f~% ~1lfft% ~ 14= ~ $ & A fl JtJ:l
Item Part No. Description Q'ty per set

17 495 -01021 -1 tlLimJ!ti:mmJt Gasket, oil filter bracket 1 1 1

(18) 495 -01021 (A) -1 mimJ!timmJt Gasket, oil filter bracket 1 1

19 495 -01022 mil Washer 2 2 2

20 495 -01023(b) ..tfMUJifJi Upper side cover 2 2 2 2 2

21 495 -01024( b) fMU~l&mJt Gasket, upper side cover 2 2 2 2 2

22 495 -01025 ~~mX?m: Bracket, generator 1 1 1 1 1

23 495 -01026W iitmmt~rt!m~m~ Adjusting plate, 1 1 1 1 1
generator

24 495 - 01027 lj(*~mJt Gasket, water pump bracket 1 1 1 1 1

25 495 - 01028 mW1 Washer 2 2 2 2 2 I
I

I
26 495 - 01029 (A) rra1fti:~ Nipple 1 1 2 1

27 495 -01029(B) llifJ~1t!k Nipple 1

I
28 HF1100 - 01003 ttl1<11 Seal, cylinder liner 8 8 8 8 8

29 495 -01031 ~l1<fljJ Drain cock 1 1 1 1 1

30 495 -01032 ~JL'\~ft Banjo connecting bolt 1 1 1 1 1

31 495 - 01033 - 1 ~AA! Name plate 1 1 1

(32) 4102D -01033 #ilfil! Name plate 1 1

33 495 -01034 mJt Washer 1 1 1 1 1

34 495 -01035W ~~~r% Flywheel housing 1 1 1 1 1

• 4 •



~ rm m ~ -@
-:] 4102 K4102D K4102ZD -1 K4102P K4102GIModel

fJf,~ I ~14{--c%
I

~ 14= i'i f* 4ft L..
~

-E!.
J=1 1I!

Item Part No.
I

Description Q'ty per set

35 495 - 01036 ~t& Cover 1 1 1 1 1

36 495 -01037 fJlmfL~ Inspection window cover 1 1

37 495 -01038 ~¥ Plug 1 1 1 1 1

38 495 -01048W ~ (8 x 32) Spacer( 8 x 32) 1

39 495 -01049W ~ Spacer 1 1 1 1 1

40 495 -01066 -t!T~~JE{JL~tt Position stud 2 2 2 2 2

41 495 - 01067 ~f! Stud 4 4 4 4 4

42 495 -01068 W~tmr; Washer 4 4 4 4 4

43 49512 - 01066 l£t& Cover 1 1 1 1 1

44 ZlI41 02 A "- 01101 trLt* Cylinder block 1 1 1 1 1

45 495 - 01102\V 1:ymJ1!~~ Plug 2 2 2 2 2

46 495-01103W #f~ Plug 8 8 8 8 8

47 495 - 01104 6~~JLttJl Plug 1 1 1 1 1

I48 495 - 01105 tj ~$fE1W*t~ Front bushing, camshaft 1 1 1 1 1

49 495 - 01106 ~~t]~J§*t~ Middle & rear bushing, 2 2 2 2 2
camshaft

50 495 -·01107\V 1W3:~ij(w Front main bearing cap 1 1 1 1 1

51 495 - 01108 ~ rBJ £$JtJij(Ni Middle main bearing cap 3 3 3 3 3

52 495 - 01109W .!§3:~*W Rear main bearing cap 1 1 1 1 1

· 5 ·



!

K4102P I K4102GlI
I~ i1E m ~ % 4102 IK4102D K410'2ZD -1

Model I
i I I

f!F% ~{lf:1~% ~ {If: ~ f* 4i¥ ~
~

...EL
l=l !I!

Item Part No. Desenption Q'ty per set

53 495 -01110 j:~*~~-HJ: Main bearing nut 10 10 10 10 10

54 495 -01111 j:~*lli!Plfi Main bearing stud 10 10 10 10 10

55 495 -01112 j:~*lliJE{1l~OO- Dowel ring, main bearing 10 10 10 10 10

56 495 -01113W ~~ (4)10) Plunge 4>10) 2 2 2 2 2

57 495-01114 ~Jf ( 4>30) Plunge 4>10) 1 1 1 1 1

58 495-01115W j:~*~~mJl Lock plate 10 10 10 10 10

59 495 - 01201 m&~~ Shaft, idling gear 1 1. 1 1 1

60 495 -01202 '~W~t~lm Washer, idling gear 1 1 1 1 11

61 495 - 01211 m&~ Idling gear 1 1 1 1 1

62 495 -01212 'fWi&fC*t~ Bushing, idling gear 1 1 1 1 1

63 495 -01302 rmf~R~~ Tube for dip stick 1 1 1 1 1

64 495 -01310 rmt~RWir{lt Dip stick sub - assembly 1 1 1 1

(65 ) 495KI -01310 i1Ef~RWit14 Dip stick sub - assembly 1

66 495 -01401 W ¥1B~ Oil sump 1

67 495 - 01014 We A) ~1Y1~~l& 1 1 1 1 1

68 495 -01320-1(B) imf~R.·@1tl~t&1JnrmQ $14: 1 1 1 1 1

(69) 4102D - 01401 i1tJ~ Oil sump 1 1 1

(70) 495 K1 - 01441 i1tJ~ Oil sump 1

71 495 -01402( A) MaJ3t* tiC* Adapter, temperature gauge 1

· 6 ·



~ ¥IE m ~ % 4102 K4102D K4102ZD -1 K4102P K4102GlModel

1

fjf>~1 ~{lf:{-t% ~ {If: ~ f* 4ij L..
~ it1=1

Item Part No. Description Q'ty per set

(72) 495-01402(B) fE!It~~~ Adapter, temperature gauge 1 1 1 1

73 495 - 01403 ~(I) Washer 2 2 2 2 2

74 495 -01411(b) n!l:itB~~ Drain plug 1 1 1 1 1

75 M8 x 16 GB5783 1\~~~ti Hexagon head bolt 4 4 4 4 4

76 M8 x 20 GB5783 1\~~~fi Hexagon head bolt 44 44 44 44 45

77 M8 x 22 GB5783 1\~~~ti Hexagon head bolt 9 9 9 9 9

78 M8 x 25 GB5783 1\jij~~ft Hexagon head bolt 2 2 2 2 2

79 M8 x 30 GB5783 t\jij~!t'lfi Hexagon head bolt 2 2 2 2 2

80 M8 x 35 GB5783 t\jij~~ti Hexagon head bolt 8 8 8 8 8

81 M8 x 40 GB5782 t\jij~!t'lfi Hexagon head bolt 1 5 5 5 5

82 M8 x 50 GB5782 t\jij~_fi Hexagon head bolt 4

83 M8 x 55 GB5782 /\jij~~ti Hexagon head bolt 1 1 1 1 1

84 M8 x 60 CB5782 I/\~*~ti Hexagon head bolt 1

85 M8 x 65 GB5782 1\~~~ti Hexagon head bolt 1 1 1 1 1

86 M8 x 70 GB5782 /\~*_ti Hexagon head bolt 4 4 4 4 4

87 M8 x 85 GB5782 1\~*_ti Hexagon head bolt 2 2

88 MID xl) GB5782 - 8.8 1\ffl~_fi Hexagon head bolt 2 2 2 2 2

89 MI0 x 30 GB5782 1\ffl*_fi Hexagon head bolt 4 4 4 4 4

90 MIO x 100 GB5782 :l\ffl*~fi Hexagon head bolt 1 1 1 1 1



222110 I 495 01011 W

~ YIE m ~ -~
4102 K4102D K4102ZD -1 K4102P K4102Gl I I

Model
~ I

I I
I

t/J~ J2} I ~{41-tJ%
I

~ 1Lt- ~ f* 4fJ ~
~ i!

i

l=l

Item I Part No. Desenption Q'ty per set

I

I

I

I n I91 M12 x 30 GB5783 /\ff3*~ti: Hexagon head bolt 2 2 2 I 2 2

92 M12 x 35 GB5783 1\1B:*!Plfi Hexagon head bolt I 8 8 8 8 8 I
I I

93 M8 x25 GB898 Xx~t~;f1 Stud 3 3 I 3 3 3

I94 MI0 x65 GB898 xJ*~;f! Stud 6 6
I

6 6 6 ,

95 M8 -6 - H. Y GB61/U /\ffj~-Bt Hexagon nut 4 4 i 4 4 4

I
96 MI0 GB6170 It\jij!Pl-flt Hexagon nut 9 9 I 9 9 9 I

I
I
I

97 M8 GB923 1~%!Pl-Bt Acorn nut 4 4
I

4 4 4 I !

98 8 GB93 jif!Jtm~ Spring washer 69 69

I
69 69 69 I

I99 10 GB93 j!)tJtmllJ Spring washer 15 15 15 15 15
I

I100 12 GB93 j!)tjtmllJ Spring washer 10 10 I 10 10 10

101 8-14lI-IV - ZnD Gffi48 1JLmfiJ Plain washer 12
I

12 I 12 12 12

I102 2x4GB827 f~~ffltr Rivets for name plate I 4 4 4 4 4 i

103 I B8 x 20 GB119 [Ql];f!f~ Rarallel pin 2 2 2 2 2 I
104 B12 x 30 GB119 I mJ;flf~ Rarallel pin 4 4 I 4

,

I

I 4 4

105 13 x 1. 9 GB1235 "0" ~~~*~tIIJ " 0" seal ring 1 1
I

1 1 1

I
I I

106 FB55 x 85 x 12 - B 1t~~~*!rllJ Oil seal I 1 1

I

1 I 1 I 1

I

i

I

1

107 FB I00 x125 x12 - B 1f~~~W!rllJ Oil seal 1 1 1 1 I 1 I
II

I
I

I
I108 ROl0012 ~lfrIW~fim[j] Washer cylinder head blot 22 22 22

I

22

I

22 ,
I

I I

I

109 49512 - 01065 ~*5i:~ Bracket air compressor
I

1 i
I I

I i
[

I
- I ') ')

· 8 ·



8

=, J:J $~~~ 1~jjX; ( [I] 3 )
Ci\MSHAFf ASSEMBI~Y ( FIG. 3 )

[!J 3 8 tffi$!!Lg, Jj~
FIG. 3 CAMSHA.IT ASSEMBLY

· 9 ·



tJ~$fQ,~,JiX: ( f113 )*1*~
CAMSHAFT ASSEMBLY (FIG. 3) TABLE

~ na m ~ % 4102 K4102D K4102ZD -1 K4102P K4102G1Model

t~% ~{lJ:{-t% ~ {lJ: ~ f* 4iJ A
~ Itt=1

Item Part No. Description Q'ty per set

1 495 -02001 (b) 8~~ Camshaft 1 1 1 1 1

2 495 -02002 8~~iEfJ1&~ Timing gear, camshaft 1 1 1 1 1

3 495 -02003 (B) 9:fl ftff Push rod 8 8 8 8 8

4 495 -02004 8~~ll:tt~ Thrust plate, camshaft 1 1 1 1 1

5 495 -02005 9:flmtt Valve tappet 8 8 8 8 8

6 495 -01202 ttJ~t~lIJ \Vasher ,gear 1 1 1 1 1

7 C8 x 22 GBI096 it Key 1 1 1 1 1

8 M8 x 30 GB5783 /\1rJ~!Pl~ Hexagon head bolt 1 1 1 1 1

9 8 GB93 541JlmllJ Spring washer 1 1 1 1 1

· 10 ·



- ,9: ffJ la I~J 1£ ( III 4 )
CYLINDER HEAD ASSEMBLY ( FIG. 4 )

00 4 ~ffiI~Jg\Jj~

FIG.4 CYLINDER HEAD ASSEMBLY

· 11 ·



~ffiI~/~PX; ( 00 4 )*f*~
CYLINDER HEAD ASSEMBLY ( FIG. 4) TABLE

Y1E ~ % K4102ZD-11 K4102P IK4102Gli
I I

I I
~ m 4102 K4102D I IModel I

~
I

I

fff,%1 ~{Lf1t% ~ {Lf ~ f* fit ~
~

.E!.
0 1l!

Item I Part No. Description Q'ty per set

1 495 - 03001 ffiIwJ§~lN Rear cover, cylinder head 1 J i

2 495 - 03002 RUENElNmJt Gasket, front & rear 2 2 2 2 :2
cylinder head cover

3 495 -03003 1ffiWJit~fi Stud 4 4 4 4 4

4 495 -03004(A) 144A ~Jm.J1ffl1m~ Thermostat 1 1 1 1 1

5 495 -03005 ~r15!)1jl~ Seat, valve spring 8 8 8 8 8

6 495 -03006W mlf Lifting bracket 2 2 2 2 2

7 495 - 03007 ~1'15lf!_T/~ Lower seat, valve spring 8 8 8 8 8

8 495 -03008 ffiIwWJlttfi Front cover, cylinder head 1 1 1 1 1
I

9 495 -03009 ftF~1fmJl Gasket, exhaust manifold 4 4 4 4 4
I

10 495 -03010(A) auwlJ*~tm Gasket, cylinder head cover 1 1 1 1 1 I

11 495 -03011 lJrBftHlfil Thermostat housing 1 1 1

(12) 495ZD -03031 1Jm~W Thermostat housing 1 I 1

13 495 -03012 lJrBft~ffJrmJ:t Gasket, thermostat 1 1 1 1 1

14 495 -03013 ~fl~~5i(!_ Valve spring, outer 8 8 8 8 8

15 495 - 03014 ~rJ pg 5f(!jt Valve spring, inner 8 8 8 8 8

16 495 - 03015 ( b) ~rlW1* Half collet valve 8 8 8 8 8

17 495 -03016 ~t1tJHllit& Injector clamp 4 4 4 4 4

· 12 ·



~ ~ m ~ ~ 4102 K4102D K4102ZD -1 K4102P K4102G1Model

t~% ~ilfft% ~ itt ;g $ 4i ~
~ t1=1

Item Part No. Description Q'ty per set

18 495 -03017 I .it!:~1ftiHt Gasket, intake manifold 4 4 4 4 4

19 495 -03018 1JilIlffW!tJ1~ Seal ring 1 1 1 1 1

20 495 -03019(b) f-IF~rl Exhaust valve 4 4 4 4 4

21 495 - 03020 ( b) I *9:1'1 Intake valve 4 4 4 4 4

I
1fi1WPMmJ-t Gasket, valve rocker22 495 -03021W 4 4 4 4 4

ann shaft bracket

23 495 -03022W t:1lrmmI Oil baffie 8 8 8 8 8

24 I 495 -03023 mll Washer 4 4 4 4 4

25 1495 - 03101 (b) 9:ffiI~ Cylinder head 1

I

1 1 1
I

I
26 I 495K1 -030lO(b) 9:ffiIw Cylinder head 1

27 1495 -03102(b) t-1F9:f]~ Valve seat insert exhaust 4 4 4 4 4

28 I495 - 03014 ( b) :ilt~1'1J* Valve seat inselt intake 4 4 4 4

I
4

29 I ~fl~~ Valve guide

I

8 I 8 I 8 81495 -03105W

l~n~1J
I

(30) 495Z - 03115 Valve guide 8
I

31 495 -03106 ~ID~ Plug 7 7 7 7 7

32 495Z -03113 i~Vit~_~ IIat plug, combustion chamber 4
I

4 4 4 4

33 495 -01103W I :tt'll Plug 1 1 1 1 1
I

34 495 - 03210(A) \V ffiIm~m~1Lf: Cylinder head cover subas - 1 1 1 1
sembly

35 495KI -03:m(A) ffiI~lJW1~14 Cylinder head cover subas - 1
sembly

· 13 •



~ rID m ~ % 4102 K4102D K4102ZD -1 K4102P K4102G1
Model

f~% ~ilfft% ~ itt: ~ f* 4iJ A
~ -1=1

Item Part No. Description Q'ty per set

36 495Kl -03241 1Jorm Q iAt'iC Cap, oil filling 1
~.

37 495 -03220 lJ!lffili1l~it# Connecting shaft subasse
- mbly, compression re - 1 1 1 1

lease

38 495T -03220 ~ffiJt1l~it# Connecting shaft subasse
- mbly, compression re - 1

lease

39 495 -03301 ~W~ffl Bracket (I) , valve rocker arm 1 1 1 1 1
shaft

40 495 -03302W ~ff~ Shaft, compression release 1 1 1 1 1

41 495 -03303 ~ffi_n Screw, compression release 4 4 4 4 4

42 495 -03304 itnc~ Connecting shaft 1 1 1 1 1

43 495 - 03305 - 1W ~fl!1W~t~ Bushing, valve rocker 8 8 8 8 8

44 495 - 03305 - 2W ~.rl!1W Valve rocker 8 8 8 8 8

45 495 - 03306 ( B) W Et:f\lfEiJ~i'JJm_n Adjusting screw, valve 8 8 8 8 8
rocker

46 495 -03307W !lWtaI Valve rocker shaft 2 2 2 2 2

47 495 -,03308 1!tf~~_ Spring, valve rocker shaft 2 2 2 2 2

48 495 -03309 !lW~~ Bracket ( ill ) , valve rocker ann 2 2 2 2 2
shaft

49 495 -03310W titf~Z Bracket ( II ) , valve rocker ann 1 1 1 1 1
shaft

50 495 -03311 li.&ffi~'_ Spring, compression release 1 1 1 1 1

• 14 •



~ ntJ m ~ % 4102 K4102D K4102ZD -1 K4102P K4102G1Model

f~% ~14:1-tJi} ~ 14: ~ f* 4jJ A f£ it~

Item Part No. Description Q'ty per set

51 495 -01402( A) mll~1l~ Adapter, temperature gauge 1

52 495 -01402( B) mll~1l~ Adapter, temperature gauge 1 1 1 1

53 495 -01403 mill Washer 1 1 1 1 1

54 495 -01113 jf~ Plug 2 2 2 2 2

55 M8 x 20 GB5783 7\1ti~_ti Hexagon head bolt 12 12 12 12 12

56 M8 x 50 GB5783 i\1ti~_ti Hexagon head bolt 2 2 2 2 2

57 M8 x 85 GB5783 7\ffl~!IIfi IIexagon head bolt 2 2 2 2 1

58 MID x 25 GB5783 7\ffl~!JrIfi Hexagon head bolt 4 4 4 4 4

59 M8 x 1 x 18GB73 7ffl~~~~!JrIn Slotted set screw 2 2 2 2 2

60 M8 x20 GB898 ~~!JrJtt Stud 16 16 16 16 16

61 M8 x60 GB898 ~~_tt Stud 8 8 8 8 8

(62) M8 x95 GB898 ~~!JrItt Stud 1

63 M8 xI GB6171 1~7\ffl~-BJ: Hexagon nut 14 14 14 14 14

64 M8 GB6170 7\ffl!Jrl-BJ: Hexagon nut 24 24 24 24 24

65 MI0 GB6170 :t\fB_-BJ: Hexagon nut 4 4 4 4 4

66 M8 GB923 1t~!JrI-BJ: Acorn nut 4 4 4 4 4

67 6 GB93 3ltiJlmllJ Spring washer 4 4 4 4 4

68 8 GB93 3ltijlmllJ Spring washer 28 28 28 28 28

69 10 GB93 3ltiJlmllJ Spring washer 8 8 8 8 8

• 15 •



~ i1H tIL ~ % 4102 K4102D K4102ZD -1 K4102P K4102GlModel

li~% ~ftJ:1-t% ~ 1if ~ f$ 4ij: L.:..
~ itr::J

Item Part No. Description Q'ty per set

70 16 GB97. 1 1Jlmll Plain washer 4 4 4 4 4

71 8 GB848 IJ\mli Plain washer 8 8 8 8 8

72 14 GB894. 1 tdLm~'tt~lI1 Circlips for shaft 1 1 1 1 1

73 16 GB894. 1 ~m~'tt~lIJ Circlips for shaft 6 6 6 6 6

74 D4 x35 GB119 (MIttm Parallel pin 1 1 1 1 1

75 10 x 1. 9 GB1235 "0" ~~~*!t1lJ " 0" seal ring 2 2 2 2 2
i

76 14 x 2.4 GB1235 "0"m!~~*!t1lI "0" seal ring ] 1 1 1 1

I
I

I

· 16 •



gg ,j~~~ff l~' JiX: ( II 5 )
PIS1'ON AND CONNECTING ROD ASSEMBLY (FIG. 5 )

00 5 $¥itffJ~'JJ.X

FIG. 5 PISTON AND CONNECTING ROD ASSEMBLY

~

---~

• 17 ·



tIL
Model

~.im;ff,~~/iX; ( lIJ 5) *i!f~
PISTON AND CONNECTING ROD ASSEMBLY (FIG. 5) TABLE

4102 K4102D K4102ZD -1 K4102P K4102GI

f~%
Item

1lf ~
Description

A
J:::t

Q'ty
~

per set

1 ZH4102A -04003 ~-:ilm.-~ Compression ring, top

2 ZH4102A -04004 ~=:ilm.-~ Compression ring, 2nd

3 ZH4102A - 04005 ldJ~ Spiral spring, oil ring

3 -1 ZH41a2A-04005-1(b) ldJ~i* Oil ring body

3 - 2 ZH41mA -04005 -2(b) ldJ~8*_ Spiral stay spring

(3 - 3 ZH41a2A -04003 -3(b) i»! 0 mtt Pin

4 K4102 -04001 m~ Piston

5 ZH4102A -04002 m_m Piston pin

6 495 - 04006 liffM~ Bushing connecting rod little end

7 495 -40007W liff Connecting rod

8 495 - 04008W liffm Connecting rod cap

9 495 - 04009 liffSti Connecting rod bolt

10 K4100ZD -04010 itff~M: Connecting rod bearing

11 495 -04012 itff~-w:~ Centre ring, connecting rod

12 35 GB893. 1 ~ 111 Snap ring

• 18 •

4

4

4

4

4

4

8

8

8

8

4

4

4

4

4

4

4

4

4

4

8

8

8

8

4

4

4

4

4

4

4

4

4

4

8

8

8

8

4

4

4

4

4

4

4

4

4

4

8

8

8

8

4
4

4

4

4

4

4

4

4

4

8

8

8

8



Ii, di1 ib~~,~,JiX: (1Il 6 )
CRANKSHAFT AND FLYWHEEL ASSEMBLY (FIG. 6 )

11

00 6 1ttJ~l~Jffi Jg,mt
FIG. 6 CRANKSHAFT AND FLYWHEEL ASSEMBLY

· 19 ·



fif: ii
Description

~{lfft%
Part No.

f~%
Item

ftij $Jb~~,~~PX: ( [IJ 6 )*1*~
CRAND SH1\Ff AND FLYV/HEEL ASSEMBLY (FIG. 6) TABLE

----

___--~---rm --M-~-d-el--~----%-·-J 4102 IK4102D IK4102ZD -j K41;2P IK410._2_GI--LI J_1~_~ _
I & ~ ~ -

Q'ty per set

1 495 - 05001 tQ19JJR Starting dog

2 495 - 05002 aa$dJ)§i9JJRmfll Washer

3 495 - 05003 aa~lt*~ Pulley, crankshsft

4 495 -05004W ~~~iJ_fi Flywheel bolt

5 495 -05005 litr~rmllJ Front oil baffle

6 495 - 05006 aa~iEBtiM$~ Timing gear, crankshaft

7 495 -05007W aa~ Crankshaft

8 495 -05008 m~rmliJ Rear oil baffle

9 495 -05009 ~~&II Ring gear, flywheel

10 495 -05010 ~~ Flywheel

11 495D - 05051 ~~ flywheel

12 495Kl -05061 ~~ Flywheel

13 495 -05011 J?JJf'amJt ~ck plate

14 BI0 x 50 GBI096 iit Key

15 CI0 x 25 GB119 mDttm Parallel pin

6

1

1

1

1

1

1

1

1

1

6

1

1

1

1

1

I

I

I

1

1

1

6

1

1

1

1

1

6

1

1

1

1

1

1

I ---I'-T-il
1 I I I !

1 I I ! I
I ! I I

: I I I i
I I ! II

I I ,I
I I I
! I '

1 I III
1 I

I I
I
I
I

• 20 •



7\ ,~*P ~~1t,~f.iX ( [II 7, [II 8)
COOLING SYSTEM ASSEMBLY (FIG. 7,FIG. 8)

00 7 fttfr~~Jg,~

FIG. 7 COOLING SYSTEM ASSEMBLY

10

· 21 ·



· 22 •

00 8 *!P~tfiJ~'~
FIG. 8 COOLING SYSTEM ASSEMBLY



~t4J ~~,~"JiX: ( fI1 7 ,fI1 8 ).14:~
COOUNG SYSTEM ASSEMBLY (FIG. 7 ,FIG. 8) TABLE

~ rm m ~ % 4102 K4102D K4102ZD -1 K4102P K4102G1Model

f~% ~iLf1-t% ~ itt 4; ~ & L:..
~ -1=1

Item Part No. Desenption Q'ty per set

1 4102D -06400 *~$1lJ: Radiator assembly 1 1 1 1

2 4102D -06001 ~JXt_ Cowling 1 1 1 1

3 495 -06200 ~ffillllm# Hose clamp assembly 4 4 4 4

4 495 -06002W *~m:*~1f Rubber hose, water inlet 1 1 1 1

5 K4102D -06005 7j(~lli*~1f Rubber hose, water inlet 1 1 1 1

6 495 -06120( B) JXt~m# Fan sub - assembly 1 1

7 495D -06120( C) JXt~m# Fan sub - assembly 1 1 1

8 495 -06140 ~ffillIm# Hose clamp assembly 2 2 2 2 2

9 495 -06101 7j(Jl/J\trlJf~1f Rubber hose, waterpump 1 1 1 1 1

10 495 -06600 JXt~~tF~ 1 1 1 1

11 495 -06150 7J<*mf4: Water pump housing 1 1 1 1 1

12 495 -06102 7J<*mJ1 Gasket, wate"r pump 1 1 1 1 1

13 495 -06103 7J<Jlmjj: Bed plate, water pump 1 1 1 1 1

14 495 -06106( B) *JlBi:1W$B Pulley, water pump 1 1

(15) 495D -06116 7J<*Bi:*~ Pulley, water pump 1 1 1

(16) 495ZD -06116 7J<JlBi:1W~ Pulley, water pump 1

17 M8 x 16 GB5783 7\1ft~k_~ Hexagon head bolt 4 4 4 4 4

· 23 ·



-
~ iltI m ~ % 4102 K4102D K4102ZD -1 K4102P K4102GlModel

fi~% ~f41-t% ~ ftj: !6 ~ & L.:..
~ tiI=t

Item Part No. Desenption Q'ty per set

18 M8 x 45 GB5782 t\jfj~_fi Hexagon head bolt 1 1 1 1 1

19 8 GB93 ~"_II Spring washer 5 5 5 5 5

20 Bx1143 GB1171 =jfj~1f1 V - belt 1 1 1 1

21 B x 1168 GB1171 =jfj~1f1 V - belt 1



-t ,me,:~ ~1E ,~, JiX: ( III 9 )
AIR INTAKE SYSTEM ASSEMBLY (FIG. 9)

---2

00 9 :itt~*mJg,~

FIG. 9 AIR INTAKE SYSTEM ASSEMBLY

· 25 ·



i!ec~~,~.6X; (11]9) *i*~
AIR INTAKE SYSTEM ASSEMBLY (FIG.9) TABLE

~ llb m ~ % 4102 K4102D K4102ZD -1 K4102P K4102GlModel

tij% ~flf:ft% ~ f4: ~ f$ 4JJ ~ fl flJ=I
Item Part No. Desenption Q'ty per set

1 495 -07001 :il!~1f Air intake manifold 1 1 1 1

2 4102D -07002 lttSC1f Air intake manifold 1

3 495 -07002 JltSCtl1fmJt Gasket 1 1 1 1 1

4 495 -07003 :iltSC1fM~ Sleeve gasket 1 1 1

5 495ZD - 1 - 07024 :ilt~tl1fft~ Sleeve gasket 1 '

6 495 -07010( B) :ilt9:1ftl~ Air intake connecting pipe 1 1 1 1 1

7 495ZD - 1 - 07021 :ilt~tl1f Air intake connecting pipe 1

8 495ZD - 1 - 07022 t1C1f Connection pipe 1

9 495ZD - 1 - 07023 ~tmtl1f Air filter connecting pipe 1

10 495Kl -07061 ~tmittl~1f Rubber pipe 1

11 495ZD - 1 - 07025 J&1f~m2" Clamp 2" 2

12 K2007 -0000 ~sctmrR~$# Air filter sub - assembly 1 1 1

13 K1532Al ~sctmrR~$# Air filter sub - assembly 1

14 495Z -07100 ~sctmrR~$# Air filter sub - assembly 1

15 M6 x 16 GB5783 t\jfi~_f! Hexagon head bolt 3

16 M8 x 25 GB5783 t\jfi~_f! Hexagon head bolt 2 2 2 2 2

17 8 GB93 ~_flHIJ Spring washer 2 2 2 2 2



~ rm m ~ % 4102 K4102D K4102ZD -1 K4102P K4102GlModel

\..

f~% ~{tJ:{-t% ~ {tJ: ~ f* & ~
~ itJ:3

Item Part No. Description Q'ty per set

18 8 GB848 IJ\mlll Plain washer 2 2 2 2 2

.. · 27 ·



· 28 ·

J\.,~~~~ ~ft 1~,Ji1 ( (IJ 10)
EXHAUST SYSTEM ASSEMBLY(FIG.I0)

00 10 ftFl=(*tJEJ~'~

FIG.IO EXHAUST SYSTEM ASSEMBLY



~~9:~~,~,JiX: ( [I] 10) *i*~
EXHAUST SYSTEM ASSEMBLY ( FIG. 10) TABLE

~ ~ m ~ % 4102 K4102D K4102ZD -1 K4102P K4102G1
Model

t~% ~1It1~% ~ 1It ~ f* & A
~ itJ:::t

Item Part No. Description Q'ty per set

1 495 -08001 ttF~~ Exhaust manifold 1 1 1

2 495ZD-1-08011 ttF~~ Exhaust manifold 1

3 495KI - 08011 ttF~~ Exhaust manifold 1

4 495 -08002 ttF~~1f Exhaust elbow 1 1 1

5 495 -08003 ttF~~~mJ:f Gasket, exhaust elb,ow 1 1 1 1

6 495ZD-I-08012 ~ffi~mJ:f Gasket 1

7 495 - 08100 1~Fr~$1lf Silencer sub - assembly 1 1

(8) 4I02D - 08100 1~FLffii$1lf Silencer sub - assembly 1

9 M8 x 25 GB5783 7\ffL~~ti Hexagon head bolt 4 4 4 4

10 MI0 x25 GB5783 7\fij~~fi Hexagon head bolt 4

11 8 GB93 5~_mlll Spring washer 4 4 4 4

12 10 GB93 5~_mlll Spring washer 4

· 29 ·



jz, .. iJi] j~ ~ tft ,~ JiX; ( II) 11 .. II) 12)
LUBRICATING OIL SYSTEM ASSEMBLY ( FIG. 11 ,FIG. 12)

· 30 ·

23

6

14

22-""'\--......-....

19---1--'-~.

00 11 WJnt*t1Eig,$t
FIG. 11 LUBRICATING OIL SYSTEM ASSEMBLY

15

4



25

29

11

27

00 12 ~m-*~J~t~

FIG.12 LUBRICATING OIL SYSTEM ASSEMBLY

· 31 ·



1JiJjt~~,~,PX:( 1Il11,1Il12)*1*~

LUBRICATING OIL SYSTEM ASSEMBLY(FIG.11,FIG.12) TABLE

~ ilB m ~ % 4102 K4102D K4102ZD -1 K4102P K4102G1

I

Model

t~% ~{4ft% ~ {if: ~ f* 4i A
~ -J:l

Item Part No. Desenption Q" ty per set

1 495 -09001W mtlltB~Jt Gasket 1 1 1 1 1

2 495 -09002 ?tmt1i!JL\~mtmftmJt Gasket 1 1 1 1 1

3 495 -09003W 1i!JL\mtm~ fJi Cover 1 1 1 1

4 495 -09300 mrm~$# Oil pump assembly 1 1 1 1 1

5 495 -09400 mrm1f$14 Oil pipe assembly 1 1 1 1 1

6 495 - 09501 -1 tJLtmlttifJi Oil filter· bracket 1 1 1

7 495 -<Jml(A) -1 mim)!tifJi Oil filter bracket 1 1

8 495 - 09502 ( A) ~f1jJ~ Change - over valve shaft 1 1

9 495 - 09503 (A) JfRJm Valve cover 1 1

10 495 -09504( A) ~~~Jt Gasket, valve over 1
I

1

11 495 -09505(A) ~f{iJm Valve handle 1 1

12 495 -09506(A) 1¥Jt Spring 1 1

13 495ZD -09610 mntJ 1ft~~$14 Oil radiator assembly 1

14 4951'2 - 09710 ~*lltrm~!ll14 Oil inlet pipe sub-assembly, 1air compressor

15 4951'2 - 09720 ~*@]na~m14 oil drain pipe sub-assembly, 1air compressor

16 4R460001 tJtrm 1ft~ Oil inlet pipe sub-assembly, 1BlltntJ1f!ll# air compressor

· 32 •



:

~ rIB m ID! % 4102 K4102D K4102ZD -1 K4102P K4102GlModel

f~% ~1lf{-t% ~ 1lf ~ f* 4i A fl -r:J

Item Part No. Description Q'ty per set

17 4952 - 09816 ~JL'_fi Banjo connecting bolt 2

18 4R460002 mrm ftt~ Drain oil pipe sub-assem
1

~ tfi rm ~~il1Lf bly, oil radiator

19 495 - 09901 (b) ~lli Low cover 1 1 1 1 1

20 495 -09910 J!&rm~mit1Lf Oil sucting pipe sub assembly 1 1. 1 1

(21) 495K1 - 09930 J!&rm 1f~it1Lf Oil sucting pipe sub assembly 1

22 495 -09920 tlttfXXJit1Lf Screen sub - assembly 1 1 1 1 1

23 J0810 miIBiJttm~ Oil filter 1 1 1 1 1

24 495 - 01028 mill Washer 4 4

25 495 - 01032 ~JL'_fi Banjo connecting bolt 2 2

26 495 - 01403 ~li1 Washer 4

27 M8 x 50 GB5782 t\ftL*_fi Hexagon head bolt 1 1

28 M8 x 55 GB5782 t\~~_fi Hexagon head bolt 1 1

29 M8 x 80 GB5782 t\~~_fi Hexagon head bolt 1 1

30 M8 x 20 GB5783 t\~~_fi Hexagon head bolt 1

31 8GB93 5!tt_~1II Spring washer 1 1

32 3 x20 GB91 I Jf r::I iJif Split pin 1 1

33 18 x 2.4 GB1235 "0" ~~JR~~tlll " 0" seal ring 1 1 2 1 2

34 24 x 2.4 GB1235 "0" ~~JBtW~tllJ " 0" seal ring 1 1 1 1 1

· 33 ·



+,*JL1fij~$f*( fI] 13)
OIL PUMP SUB - ASSEMBLY ( FIG. 13 )

22

23
14

25

26

2 \:\16

· 34·

00 13 mrm*${Lt
FIG. 13 OIL PUMP SUB - ASSEMBLY



*JliEb~$f*( III 13) .f*~
OIL PUMP SUB - ASSEMBLY ( FIG. 13) TABLE

~ ~ m ~ % 4102 K4102D K4102ZD -1 K4102P K4102GlModel

f~% ~{lf{-t% ~ {If ~ f* 1ij ~ fi 11:J:1

Item Part No. Desenption Q'ty per set

1 495 -09301W mrm*ld~ Cover, oil pump 1 1 1 1 1

2 495 -09302 mrm*7E Oil pump housing 1 1 1 1 1

3 495 -09304 'r~T Outer roter 1 1 1 1 1

4 495 -09305 r*J~T Inner roter 1 1 1 1 1

5 495 -09306 ~ffij{tJs'_ Spring, pressure regulating 1 1 1 1 1valve

6 495 -09307 iJJffi!kl{n Pressure regulating screw 1 1 1 1 1

7 495 -09308 mrm*mJt Gasket 1m 1 !il 1 !il 1 !il 1 !1l

8 495 -09309 mrm*taI~t~ Bushing 2 2 2 2 2

9 495 -09310 mrm*taI Shaft, oil pump 1 1 1 1 1

10 495 -09311 mYrB*f{~&~ Gear, oil pump 1 1 1 1 1

11 495 -09312 mrm*q:trBJ&~ Intennediate gear 1 1 1 1 1

12 495 -09313W mrm* q:t fBJ tal Shaft, intennediate gear 1 1 1 1 1

13 495 -09314 mrm* q:t fBJ tal~t~ Bushing, intennediate 1 1 1 1 1
gear

14 495 -09315 ~ttf~ Dowel pin 1 1 1 1 1

15 495 - 01202 W~t~1I Washer, gear 1 1 1 1 1

16 M6 x 14 GB5783 /\,"~!kI{f! Hexagon head bolt 4 4 4 4 4

· 35 ·



4102 K4102D K4102ZD -1 K4102P K4102GltJL
Model

-r-
I I

__--------.----------------+-------L.-__J-__----J'---__---L-__--L..__~_ ____J..__~__ . __ . -L__

f~%
Item

~{if:1-t%
Part No.

{if: 4;
Desenption

A
J:l

Q'ty per set

17 M8 x 28 GB5783

18 M8 x 35 GB5783

19 M14 xL 5 GB6173

20 6 GB93

21 8 GB93

22 14 GB894. 1

23 4 x 13 GBI099

24 A4 x6 GB119

25 AS x 12 GB119

26 8 GB308

7\1f:J~!J'Ifi Hexagon head bolt

1\1f:J~!J'Ifi Hexagon head bolt

1\1f:J _!J'I-flJ Hexagon thin nut

~f(i:Plm IfM Spring washer

~t(!:Plm 111 Spring washer

~1IJ Circlips for shaft

-*mDiI Woodruff key

[MJ ttm Parallel pin

[MJ ttf~ Parallel pin

#gfj}( Ball steel

2

1

1

4

3

1

1

1

2

1

2

1

1

4

3

1

1

1

2

1

2

1

1

4

3

1

1

1

2

2

1

1

4

3

1

1

1

2

1

2

1

1

4

3

1

1

1

2

1

'---··1-----
I 1

I i
i i. I

I II .
I I

, I

I

I

· 36 ·



+- ,~ jm ~ ~ft I~' PX: , JJl jm*I~ fiX. , JJl jm H I~J PX: ( fI1 14)
FUEL SYSTEM ASSEMBLY, FUEL INJECrrION PUMP ASSEMBLY, FUEL INJECrrOR ASSEMBLY ( FIG. 14)

/
i

~

~--/r-===-
fJ ~:

~ \~~.------­

~~"-~"~N 'fV)

~~l~;:;;' /0(; \

~M~~:: ... r:;

00 14 ~~YffL~m,~\JJX: \~YrE*,ttJJjz )fJltYrE~,~,h~

FIG.14 FUEL SYSTEM ASSEMBLY "FUEL INJECTION PUMP ASSEMBLY ,FUEL INJECrrOR ASSEMBLY

· 37 ·



~im *~ft,r;:~pX;, lW!jm *,~pX;, Ui!im $,t;;,pX; (~ 14) *1**
FIJEL SYSTEM ASSE~1BL-Y .. FUEL INJECTION PUMP ASSEMBLY, FUEL INJECTOR ASSEMBLY ( FIG. 14 )) TABLE

l--T------
I
I

I

3

3

per set

L..
r=l

Q'ty

3

3

3

3

3

3

3

3

---------r-----
1 , 1

Fuel deli very pipe subas­
sembly, clyinder 1

Fuel delivery pipe subas­
sembly, clyinder 2

Fuel delivery pipe subas­
sembly, clyinder 3

iWiffY1B~( rrYlflI) Fuel delivery pipe subas-
sembly, clyinder 4

1f~ ( E¥ ) Pipe clamp I

~~ ( z.) Pipe clamp II

~~"_ @] ~1E 1f $14= Injector leak off pipe
assernbly

~m~J1!rm~~li 14= Fuel inlet pipe subas­
sembly, filter

~rt±L*:itti1B~~l! 14 Fuel inlet pipe sub - as­
sembly, injection pUInp

mi1B*itt~1Bff~li 14= Fuel inlet pipe sub - as­
sembly, supply purnp

~M*:itti1ll1ftJl.1lj: Fuel inlet pipe sub - as-I
senilily, supply pump

~mmi!!tm#~~314 F 1 fl nbl Iue 1 ter asser y I

~iIE1t Fuel supply hose .

495 - 10130

495 -10200

495 -10151

495 - 10152

4

1'W M~el ID! -9 4102 IK4102D IK4102~~41O~4102Gl _-.J..-

1

_~__J__ t_
----r----------------

I ~ it ~ ~
Part No. I Description

---------~+-

495 -- 10002 I W:H~~ Sleeve

2 1495 -10110 i ~lliM1f( --ful)

I, ~llirmtf(, =tliI)
3 495 --·10120

I
iWiffiIB1f (=:lflI)

5 I 495 - 10140

8

6

7

9 1495 - 10310W

10 I 495 - 10320
I

11 '495 - 10330

(12) I495T -10630

13 I C0708

14 I 495 - 10401
i

f~~%
Item

· 38 ·



~ rm m ~ % 4102 K4102D K4102ZD -1 K4102P K4102G1
Model

t;~% ~ilf:1-t% ~ itt i; f* 4ij: L..>..
~ itJ=1

Item Palt No. Description Q'ty per set

15 495 -10402 YIB*F.~ Cap, fuel cup 1 1 1 1 I
16 495 - 10410 ~m*f~1Lf: Fuel cup sub - assembly 1 1 1 1

17 495 - 13100 U.9lYm*$1Lf: Fuel injection pump assembly 1

(18) K4102D -13100 ll]tYm*$1Lf: Fuel injection pump assembly 1

(19) 495Kl - 13100 ll]t~1B*$1lf: Fuel injection pump assembly 1

(20) 495ZD -13100 ll]trm*ffi51Lf: Fuel injection pump assembly 1 1

21 495 -- 13001 ~YfB*-&~ Gear, injiction pump 1 1 1 1 1

22 495G -13003 JE~t& Position plate 1

23 495G -13004 ~(6) Sleeve ( 6) 2

24 495 -14000 ll]tY1B~J~'~ Fuel injector assembly 4 4 4 4 4

25 M6 x 25 GB5783 1\ffL*t~fi Hexagon head bolt 1

26 M6 x 50 GB5782 1\ffl=*!PIfi Hexagon head bolt 2

27 MIO x 25 GB5783 1\ffl=*_tt Hexagon head bolt 1 1 1 1

28 M6 GB6170 1\ffl~-flJ: Hexagon nut 1

29 MIO GB6170 1\ffl~-flJ: Hexagon nut 1 1 1 1

30 M12 GB6170 1\ffl~-flJ: Hexagon nut 1 1 1 1 1

31 M6 GB62 ~*~-flJ: Wing nut 1

32 4 GB93 5i(!j{mlll Spring washer 3 3 3 3 3

· 39 ·



~ YF1l tIL ~ % 4102 K4102D K4102ZD -1 K4102P K4102GlModel

;1:::- n I
~{Lf{-t% ~ {Lf: ~ $ 4ij: L..

~ It1'1\7"1 1=1
Item Part No. Description Q'ty per set

33 6 GB93 jI(!jtt1:':1IJ Spring washer 2

34 10 GB93 5I{!jtm~ Spring washer 1 1 1 1

35 12 GB859 $£~5tp._mlll Spring washer 1 1 1 1 1

36 6 GB97. 1 f~~ Plain washer 3

37 M4 x 14GB67 Jfm1i*~$J Slotted pan head screw 3 3 3 3 31

,

I
I

I II
!

· 40 ·



+=,~9, ffi~ fJL I~ fiX: ( 1Il 15)
AIR COMPRESSOR ASSEMBLY ( FIG. 15)

____--2

00 15 2~Eli;mmJg,~

FIG.15 AIR COMPRESSOR ASSEMBLY

· 41 ·



~9:ffi~*Jl,~,JiX: ([I] 15) *1*~
AIR COMPRESSOR ASSEMBLY ( FIG. 15) TABLE

~ rm m ~ % 4102 K4102D K4102ZD -1 K4102P K4102GlModel

t~% ~{lf:1~% ~ {If ~ f* &: b. fi itQ

Item Part No. Description Q'ty per set

1 495t2 -11000 ~~ffjmm Air compressor 1

2 B x 1143 GB1173 =.fti&:* V - belt 1

I
I

· 42·



+ , t=E!~*~ft I~~ fiX ( I ) (~ 16)
EI-lECTRICj\_I~ SYSTEM l\SSEl\fBI~Y ( I ) ( I~I(';. 16)

11

[!l 16 rg ~~%~ tit }~!\ fJX ( I )
FIG. 16 ELEC1'IlICJ\L sysrrE~l ASSEfvIBLY ( 1. )



ftiH ~~/~,PX: ( I ) ( (1)16) *f*~
ELECTRICAL SYSTEM ASSEMBLY( I ) (FIG. 16) TABLE

i i I I
I i i

I
I~ Yffi m ~ ~~

4102 IK4102D IK4UP.zn-11 K4102P K4102G1
Model

I
I :

t~~1 ~{tf=1·t% ~ {if i1 f* & L:..
~

J3...
Q lE

Item Part No. Description Q'ty per set

1 495-12100( b) (B) ~iifJEt!m Starting motor 1 1 1 1

(2) 495Kl - 12100 j§iifJrf!fJl Starting motor 1

3 495 -12400 it~mtL;tEt1m Silicon rectifier generator 1 1 1

(4) 4102D - 12400 1i1mmt~$..m Silicon rectifier generator 1

(5) 495Kl -12400 E1~mL&Et!m Silicon rectifier generator 1

6 495G -12500 lf~rtB Storage battery 1 1 1

7 4102D -12670 IfiJ~1fr1i {If: Pressure gauge tube sllbas- 1 1 1sembly
1/

8 495G -12801 ~~~1f*T Clamp, wire shielding hose 2 2 2

9 495G -12810 ~iifJfJL~Ji1~~ Battery cable and connector 1 1 1

10 495G -12820 *t!k~~1~~ Battery ground cable and 1 1 1
connector

11 4102D - 12800 Et!.~$1lf: Wire assembly 1 1 1

I

· 44·



+flY , ~~H~ ~1c I~' PX: ( IT ) ( [II 17)
ELECTRICAL SYSTEM .L~SSEMBLY ( II ) (FIG. 17 )

1(2)

.-----t--18

11

.-13
14

17

--3

12 ,.;'
15-----;-,,,,,

t ••• ••,
,

4----

00 17 ~H*tfEJg\nX:( II)
FIG. 17 ELECTRICAL SYSTEM ASSEl\1BLY ( II )

• 45 ·



~B~~,~,/il ( n)(11117) .1*_
ELECTRICAL SYSTEM ASSEMBLY( n) (FIG. 17) TABLE

~ jHJ tIL ~ % 4102 K4102D K4102ZD-I K4102P K4102GI
Model

f~% ~itt1-t% ~ itt ~ f$ 4ij k Ik 11J:I

Item Part No. Desenption Q'ty per set

1 I 495 - 12300 ft!lliiJJiJ~ Regulator 1 1 1
I
!

(2) 495Kl - 12300 ft!ffillJi1ft Regulator 1

3 4102D -12610 *m~ Water temperature gauge 1 1 1

4 4102D -12620 llbm~ Oil temperature gauge 1 1 1

5 4102D -12630 ft!Vf[~ Ammeter 1 1 1

6 4102D -12640 mrmffifJ ~iIl1lf: Oil pressure gauge subas- 1 1 1sembly

7 495G - 12650 - 1 jg~1f~ Starting switch 1 1 1

8 495G -12660 ft!B!fR~1f~ Switch circulate 1 1 1

9 4102D -12701 fS(~A Instrument panel board 1 1 1

10 4102D -12710 fS(~A:~mit1lf: Panel support 1 1 1

11 4102D -12721 ~-~ Cushion sub 1 1 1

12 M3 GB6170 7\~_-lI} Hexagon nut 6 6 6

13 M8 GB6170 1\fRtIl-HJ: Hexagon nut 4 4 4

14 M8 x20 GB899 ~:!k_tt Stud 2 2 2

15 3 GB 93 ~_~IIJ Spring washer 6 6 6

16 4GB97.1 ~~III Plain washer 3 3 3

I I
,
I

• 46 •



~ rm m m! % 4102 K4102D K4102ZD -1 K4102P K4102Gl1tfodel

f~% ~1lf:ft% ~ 1lf: ~ .f$ fit A fi 11:J=1

Item Part No. Description Q'ty per set

17 M4 x 8 GB/T818 +~~1l~_n Slotted pan head screw 3 3 3

18 WG 1371 (318") mllf~~3 Temperature transducer 2 2 2

· 47 ·



• 48 •

+1i .. iiI~H id1 tJ • t±J~H I~" fiX ( IJJ 18)
CLUTCH AND POWER TAKE - OFF ASSEMBI~Y ( FIG. 18)

/
00 18 ~itH;/JiJ~ili~~,g,~

FIG.18 CLUTCH AND POWER TAKE - OFF ASSEMBL)'



~it~~1J.t±i~j[,~,PX: ( [IJ 18) *1*~
CLUTCH i\ND POW"ER TAKE - OFF ASSEMBLY ( FIG. 18) TABLE

K4102D K4102ZD -1 K4102P K4102Gl·Vl
Model

--~-
I

ti~% ~1f1:1~% ~ 14: ~ *-* & A f{ itI=J
Item Part No. Description Q'ty per set

1 495G -15001 ~it~% Housing, clutch 1

2 495G -15002 ffil Pressure plate 1

3 495G -15003 ?t~trfff~ Pin, release lever 3

4 495G -15004 x1fll Support plate I 1

495G -15005 ~*f~n Support pin
I

I 35

6 495G -15006 iJlJm~n Adjusting screw I
3

7 495G - 15007 *"~f1ff lli~ jl(!_ Spring, release lever 3

8 495G -15008 ffi~*5'Jt Outer spring pressure plate 6

9 495G -15009 ffi~/J\5l(!_ Inner spring pressure plate 6

10 495G -15010 st{!JfIi Spring seat 6

11 495G -15011 ~itl& On - off position plate 1

12 495G -15012 gfg~1* Gasket, . heat insulation 6

13 495G -15013 f1ftrttl~ Power take - off shaft 1

14 495G -15014 *~~jf(J.* Seat clutch teleast bearing 1

15 495G -15015 @]ms&tJf Return spring 2
I

16 495G -15016 iJlJmfLlff Cover adjusting window

I
1

• 49 ·



~ iltJ tIL m! % 4102 K4102D K4102ZD -1 K4102P K4102GlModel

f~% ~{lf:1-t% ~ {If: ~ f$ ffJ ~ fx ~~

Item Part No. Desenption Q'ty per set

17 495G -15017 ~~ff Control lever 1

18 495G -15018 &:*~ Pulley 1

19 495G -15018 (A) =1fJ&:*~ Pulley 1

20 495G -15019 ~~r1f!l Washer shaft 1

21 495G -15020 7};i{uff Release lever, clutch 3

22 495G -15021 7};i{X Release fork, clutch 1

23 495G -15022 ~re Handle 1

24 495G -15023 ~ Spacer 1

25 495G -15024 ffiifdti Bearing cap, right 1

26 495G -15025 ffilItli: Bearing cap, left 1

27 495G -15026 f1Jtmh Spring holder 2

28 495G -15027 ~~ Forked connection 1

29 495G -15028 f~n Pin 1

30 495G -15029 ~ Shaft 1

31 495G -15030 IWt~~tt Lock wire 1

32 495G -15031 mh Gasket 2

33 495G -15032 ~~_n Lock screw 1

34 495G -15100 JA;fJ1i$# Clutch disc & facing assembly 1

· 50·



~ jHJ tIL m! ~.

4102 K4102D K4101ZD-l K4102P K4102GlModel

f~% ~f4ft%
I

~ f4 ~ ~ fij L,;...
~ tJ:t

Item Part No. Description Qt ty per set

35 M8 x 20 GB5783 t\jfJ~_ti Hexagon head bolt 8

36 MI0 x 25 GB5783 t\jfJ~_ti Hexagon head bolt 2

37 M12 x 35 GB5783 t\jfJ~_tt Hexagon head bolt 6

38 M12 x 50 GB5782 t\jfJ~_tt Hexagon head bolt 9

39 M16 x45 GB5782 AjfJ~Sf! Hexagon head bolt 1

40 M6 x8 GB67 *1II~_n Button head capscrew 4

41 M16 x 1.25 GB6173 afl-lU: Thin nut 3

42 8 GB93 3¥_~1I Spring washer 8

43 10 GB93 3¥Jf~1I Spring washer 2

44 12 GB859 Q~3¥_~1I Spring washer 5

45 16 GB93 3¥_~1II Spring washer 1

46 10 GB97. 1 Jfl-~IIJ Plain washer 3

47 M14 x 80 GBI096 it Key 1

48 3 x20 GB91 7fQm Split pin 4

49 1310 GB276 Im;/J~* Ball bearing 2

50 60204 CB276 7t~tdJ. Ball bearing 1

51 9688213 GB301 ffl~tdI~ Ball bearing 1

52 M6 GBl152 j[iI;A;Elit!lIb~ Grease nipple 2

53 MI0 x 1 GB1152 B:iI;A;Elit!lIb~ Crease nipple 1

• 51 •



· 52 ·

+~,~Jm~.. Jt( m19)
BASE FRAME ASSEMBLY (FlG.19)

00 19 ~~J~'~

FIG.19 BASE FRAME ASSEMBLY



nf~,~,JiX: ( III 19) *f*~
BASE FRAME ASSEMBLY(FIG.19) TABLE

4iJ L.:..
~ ji~

Q'ty per set

1

1

1

1

2

I2

I
1

1

2

2

2

2

4

12 8

4

4 4

· 53 ·

2

4

12

I I
K4102D K4I02ZD -11 K4102P IK4102GI4102tIL

Model

5 495G -16103

(6) 4102D -16003

7 495G -16104

8 495G -16105

9 495G -16106

10 495G -16107

11 495G -16108

12 495G -16109

13 M12 x 30 GB5783

14 M12 x 35 GB5783

15 M12 x 55 GB5783

16 M16 x65 GB5782

fe!1 ~1Lj:1~ ~ {Lj: ~
~ Part N"o~ I Description

1 I 495G -16101 II; lMJ€£M Front base fram(-~----------+---...--"----.------,----.,.-----..----r-----..----r-----..-----

2 4102D - 16101 - A I ft1W'3t~ Front base frame, left 1

I
, I

3 495G -16102 J§~~ Rear base frame

4 4102D -16102 - A ~WJ3t~ Front base frame) right

JB3t~ Rear support

JBx~ Rear support

ft7j(~~ Radiator support, left

157j(~1~ Radiator support, right

I JJc~rHlHiJi! Cap, rubber cushion

7j(~~~ ( ftI ) Rubber cushion I

?l<~~~(~) Rubber cushion IT

~m~1f Sleeve, rubber cushion

:I\~!k!Jrlfi Hexagon head bolt

t\'Jfj~~fi IIexagon head bolt

/\ffL~k~fi Hexagon head bolt

/\fij~~fi Hexagon head bolt



~ rIB m ~ % 4102 K4102D K4102ZD -1 K4102P K4102GlModel

f~% ~flj:1-t% ~ ftt it f$ 4Jj A
~ jJ:I=!

Item Part No. Desenption Q'ty per set

17 M16 GB6170 AfflS-BJ: Hexagon nut 4 4 4

18 12 GB859 $}~~¥_mll Spring washer 12 16 12

19 16 GB93 ~¥_mllJ Spring washer 4 4 4

20 12 GB848 IJ,mllJ Plain washer 2 2 2

;

· 54 ·



++; ,±~ IiI~& if£] i~ ~ ~1E I~' ~ ( ~ 20)
TURBOCHARGER ~AND ITS I-JlfBRICA.11NG OIL SYSTEM ASSEMBLY ( FIG. 20)

--4 '.-.---) 7-3-19
----2!

---3,/

00 20 ~J-{~J}~fJm*~ig,.~

FIG.20 TURBOCHARGER .AND ITS LIJBRICATING OIL SYSTEM ASSEMBLY
• 55 ·



±SJ3iBR.1IiJjfi~~,~,px: ( IIJ 20) .1*~
TURBOCHARGER AND ITS LUBRICATING OIL SYSTEM ASSEMBLY ( FIG. 20) TABLE

~ ~ m m! % 4102 K4102D K4102ZD -1 K4102P K4102GIModel

t~% ~{lf{-t% ~ {if ~ ~ 4fj: A ;X iiJ=t
Item Part No. Description Q'ty per set

1 495Z -23001 !ftffiBfJLtJlH!fiti Turbocharger bracket 1

2 495ZD-1-23002 §liltJi!~mJiL Gasket I

3 495Z -23003 mill Washer 2

4 495Z -23004 11t~_n Banjo connecting bolt I

5 495ZD-1-23006 ~lliHJ!t~1Bff~~ Flange I I

6 I 495ZD-1-23007 :il!i1B~f!~mJt Gasket 1

7 I 4952 - 23100 fNilttHittM1f Oil inlet pipe sub -
1=fflSf4= assembly, oil filter

8 4952 -23200 ~ffiHJ1trm1f Oil inlet pipe sub -
1

1 4952 - 23301

$fLf: assembly, tur bocharger

{\ 1~~¥fB1f Rubber oil pipe I I"7

Ir@rH!'lJ10 495ZD-I-23302 Low oil drain pipe 1

11 495ZD-1-23306 lJl\ifR Cover 1

12 I 495Z - 23307 ~1f-t~3/4" Clamp3/4" 2

13 495ZD-I-23310 .l:@JMifmit# Upper oil drain pipe 1

14 495Z -23400 m¥fbmtm~$# Oil filter sub - assembly 1

15 495ZD-1-23500 HI A ~~ ~ it ffi ff $ {4= HI A turbocharger 1sub - assembly

· 56 ·



~ ~ m ~ % 4102 K4102D K4102ZD -1 K4102P K4102GlModel

I
~1tt:1-t% ~ 14= ~ f$ ~ Af~% J=I fl it

Item Part No. Description Q'ty per set

16 M8 x 20 GB5783 Ajfj~_fi Hexagon head bolt 2

17 M8 x 25 GB5783 Ajfj~_fi Hexagon head bolt 4

18 MI0 x30 GB5783 7\1f.J~_ti Hexagon head bolt 2

19 8 GB93 ~_~JI Spring washer 6

20 10 GB93 ~,_mll1 Spring washer 2

21 8.GB.848 IJ\mllJ Plain washer 4

j

I,

I
I

I
I

• 57 •



• 58 •

+}\,H1A j~ .~i~ ffi ·H ifB 14= ( III 21 )
H1A TURB'OCHi\RGER SUB _.- .l-\SSEMBLY( FIG. 21)

00 21 :1fiffi~.z~iifJnj-*~,~\M

FIG. 21 TURBOCHARGER AND ITS LUBRTC1\TING OIL SYSTEM ASSEMBLY



HIA 1Pi~ilffiBilJi*( 11121) .i*~
HIA TURBOCHARGER SUB - ASSEM-BLY( FIG. 21} TABLE

~ i1tI m ~ % 4102 K4102D K41<JlZD -1 K4102P K4102Gl
Model

f~% ~flf1-t% ~ flj: ~ ** & ~
~ itJ:t

Item Part No. Deseription Q'ty per set

1 WJ65.01 "O"~@~tll " 0" ring seal 1

2 WJ65.02 ffi~mtiffi~ti PTeesure dUIuser 1

3 WJ65.03 ftjJ~~ Thrust bearing 1

4 WJ65.04 ffi~tJlJffij ~}t!iF Seal sleeve 1

5 WJ65.05 ~~tlf Seal sleeve 1

6 WJ65.06 ffi~m)lt$B Blower impeller 1

7 WJ65.07
~~_-B}

End nut 1

8 WJ65.08 ftjJJt Thurst plate 1

9 WJ65.09 ~~~~ Thurst bearing 1

10 WJ65.10 ~1lb~ta,*Ttll Oil shield sub - assembly 1

11 WJ65.11 ~AA! Name plate 1

12 WJ65.12 ffi~m% Blower casing 1

13 WJ65.13 lli~m%ffilJi Washer 6

14 WJ65. 14 9=t 18]1E . Central casing 1

15 I WJ65. 15 tliJlWjll Thrust ring 1

16 IWJ65. 16 xJlti~~ Spiral casing 1

· 59·



~ ilB m ~ % K4102P IK4102Gl I 1
Model 4102 K4102D K4102ZD -1

I I_.__.

f~% ~flf1-t% ~ itt: ~ f$ & A
~ Iil=t

Item Part No. Description Q'ty per set

17 WJ65.17 7~~~*~tJf Seal sleeve 1

I
18 WJ65.18 fLm~1I Round wire snaping for hole 3

19 I WJ65. 19 i¥;fJ4lB* Bearing 2
I

20 I WJ65.20 j~~~~~~Jl Turbine-shaft sub-assenlbly 1

7~~%ffi~ Washer 4
I

21 WJ65.21

22 WJ65.22 7~~~~fi Bolt 4

23 M6 x 12 GB5783 I/\fij~~fi Hexagon head bolt 6

24 16 GB93 sfti_rlHi Spring washer 6
I

II25 14 GB93 sJtijifmllJ Spring washer 4 I
26 M5 x 14 GB819 +~m-m~~n Countersunk head screw

I
3

I I
;f~Wi! ffl fBPn I I I27 1. 6 x6 GB827 Rivets for name plate 4 I

I I I
,

I


